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Read all of this leaflet carefully before you start using this medicine because it contains important information for you.
- Keep this leaflet. You may need to read it again.
- If you have any further questions, ask your doctor, pharmacist or nurse.
- This medicine has been prescribed for you only. Do not pass it on to others. It may harm them, even if their signs of illness are the same as yours.
- If you get any side effects, talk to your doctor, pharmacist or nurse. This includes any possible side effects not listed in this leaflet. See section 4.
What is in this leaflet
1.  What ANORO ELLIPTA is and what it is used for
2.  What you need to know before you use ANORO ELLIPTA
3.  How to use ANORO ELLIPTA
4.  Possible side effects
5.  How to store ANORO ELLIPTA
6.  Contents of the pack and other information 
     Step-by-step instructions
1. What ANORO ELLIPTA is and what it is used for 
What ANORO ELLIPTA is
ANORO ELLIPTA contains two active substances umeclidinium bromide and vilanterol. These belong to a group of medicines called bronchodilators.
What ANORO ELLIPTA is used for
ANORO ELLIPTA is used to treat chronic obstructive pulmonary disease (COPD) in adults. COPD is a long-term condition characterised by breathing difficulties 
that slowly get worse.
In COPD the muscles around the airways tighten. This medicine blocks the tightening of these muscles in the lungs, making it easier for air to get in and out of 
the lungs. When used regularly, it can help to control your breathing difficulties and reduce the effects of COPD on your everyday life.

          ANORO ELLIPTA should not be used to relieve a sudden attack of breathlessness or wheezing.
           If you get this sort of attack you must use a quick-acting reliever inhaler (such as salbutamol). If you do not have a quick-acting inhaler contact your doctor.
2. What you need to know before you use ANORO ELLIPTA
Do not use ANORO ELLIPTA:
• if you are allergic to umeclidinium, vilanterol or any of the other ingredients of this medicine (listed in section 6).
⇒If you think this applies to you, don’t use this medicine until you have checked with your doctor.
Warnings and precautions
Talk to your doctor before using this medicine:
• if you have asthma (Don’t use ANORO ELLIPTA to treat asthma)
• if you have heart problems or high blood pressure
• if you have an eye problem called narrow-angle glaucoma
• if you have an enlarged prostate, difficulty passing urine or a blockage in your bladder
• if you suffer from epilepsy
• if you have thyroid gland problems
• if you have diabetes
• if you have severe liver problems
⇒ Check with your doctor if you think any of these may apply to you.
Immediate breathing difficulties
If you get tightness of the chest, coughing, wheezing or breathlessness immediately after using your ANORO ELLIPTA inhaler:
⇒ Stop using this medicine and seek medical help immediately, as you may have a serious condition called paradoxical bronchospasm.
Eye problems during treatment with ANORO ELLIPTA
If you get eye pain or discomfort, temporary blurring of vision, visual halos or coloured images in association with red eyes during treatment with ANORO 
ELLIPTA:
⇒ Stop using this medicine and seek medical help immediately, these may be signs of an acute attack of narrow-angle glaucoma.
Children and adolescents
Do not give this medicine to children or adolescents below the age of 18 years.
Other medicines and ANORO ELLIPTA
Tell your doctor or pharmacist if you are taking, have recently taken or might take any other medicines. If you are not sure what your medicine contains talk to 
your doctor or pharmacist.
Some medicines may affect how this medicine works, or make it more likely that you’ll have side effects. These include:
• medicines called beta blockers (such as propranolol), to treat high blood pressure or other heart problems
• ketoconazole or itraconazole, to treat fungal infections
• clarithromycin or telithromycin, to treat bacterial infections
• ritonavir, to treat HIV infection
• medicines that lower the amount of potassium in your blood, such as some diuretics (water tablets) or some medicines used to treat asthma (such as 
methylxanthine or steroids)
• other long-acting medicines similar to this medicine that are used to treat breathing problems, e.g. tiotropium, indacaterol. Don’t use ANORO ELLIPTA if you 
already use these medicines.
⇒ Tell your doctor or pharmacist if you are taking any of these.
Pregnancy and breast-feeding
If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask your doctor for advice before using this medicine.
Don’t use this medicine if you are pregnant unless your doctor tells you that you can.
It is not known whether the ingredients of ANORO ELLIPTA can pass into breast milk. If you are breast- feeding, you must check with your doctor before 
you use ANORO ELLIPTA. Don’t use this medicine if you are breast-feeding unless your doctor tells you that you can.
Driving and using machines
It is unlikely that ANORO ELLIPTA will affect your ability to drive or use machines.
ANORO ELLIPTA contains lactose
If you have been told by your doctor that you have an intolerance to some sugars, contact your doctor before using this medicine.
3. How to use ANORO ELLIPTA
Always use this medicine exactly as your doctor has told you. Check with your doctor or pharmacist if you are not sure.
The recommended dose is one inhalation every day at the same time of day. You only need to inhale once a day because the effect of this medicine lasts for 
24 hours.
Don’t use more than your doctor tells you to use.
Use ANORO ELLIPTA regularly
It is very important that you use ANORO ELLIPTA every day, as instructed by your doctor. This will help to keep you free of symptoms throughout the day and 
night.
ANORO ELLIPTA should not be used to relieve a sudden attack of breathlessness or wheezing. If you get this sort of attack you must use a quick-acting 
reliever inhaler (such as salbutamol).
How to use the inhaler
See ‘Step-by-step instructions’ in this leaflet for full information.
ANORO ELLIPTA is for inhalation use. To use ANORO ELLIPTA, you breathe it into your lungs through your mouth using the ELLIPTA inhaler.
If your symptoms do not improve
If your COPD symptoms (breathlessness, wheezing, cough) do not improve or get worse, or if you are using your quick-acting inhaler more often:
⇒ contact your doctor as soon as possible.
If you use more ANORO ELLIPTA than you should
If you accidentally use too much of this medicine, contact your doctor or pharmacist for advice immediately as you may need medical attention. If possible, 
show them the inhaler, the package or this leaflet. You may notice that your heart is beating faster than usual, you feel shaky, you have visual disturbances, 
have a dry mouth, or have a headache.
If you forget to use ANORO ELLIPTA
Don’t inhale an extra dose to make up for a forgotten dose. Just inhale your next dose at the usual time. If you become wheezy or breathless, use your 
quick-acting reliever inhaler (such as salbutamol), then seek medical advice.
If you stop using ANORO ELLIPTA
Use this medicine for as long as your doctor recommends. It will only be effective as long as you are using it. Don’t stop unless your doctor advises you to, even 
if you feel better, as your symptoms may get worse.
If you have any further questions on the use of this medicine, ask your doctor, pharmacist or nurse.
4. Possible side effects
Like all medicines, this medicine can cause side effects, although not everybody gets them.
Allergic reactions
If you have any of the following symptoms after taking ANORO ELLIPTA stop using this medicine and tell your doctor immediately.
Uncommon side effects (may affect up to 1 in 100 people):
• skin rash (hives) or redness
Rare side effects (may affect up to 1 in 1,000 people):
• swelling, sometimes of the face or mouth (angioedema)
• becoming very wheezy, coughing or having difficulty in breathing
• suddenly feeling weak or light headed (which may lead to collapse or loss of consciousness)
Immediate breathing difficulties
Immediate breathing difficulties after using ANORO ELLIPTA are rare. If you get tightness of the chest, coughing, wheezing or breathlessness immediately after 
using this medicine:
⇒ Stop using this medicine and seek medical help immediately, as you may have a serious condition called paradoxical bronchospasm.
Other side effects
Common
(may affect up to 1 in 10 people)
• painful and frequent urination (may be signs of a urinary tract infection)
• combination of sore throat and runny nose
• sore throat
• feeling of pressure or pain in the cheeks and forehead (may be signs of inflammation of the sinuses called sinusitis)
• headache
• cough
• pain and irritation in the back of the mouth and throat
• constipation
• dry mouth
• infection of the upper airways.
Uncommon
(may affect up to 1 in 100 people)
• irregular heart beat
• faster heart beat
• awareness of heart beat (palpitations)
• rash
• muscle spasms
• tremor
• taste disturbance
• hoarseness.
Rare
(may affect up to 1 in 1,000 people)
• blurred vision
• increase of the measured eye pressure
• decrease in vision or pain in your eyes (possible signs of glaucoma).
• difficulty and pain when passing urine – these may be signs of a bladder obstruction or urinary retention.
Not known
(Frequency cannot be estimated from the available data) 
• dizziness.
5. How to store ANORO ELLIPTA  
Keep this medicine out of the sight and reach of children.
Do not use this medicine after the expiry date which is stated on the carton, tray and inhaler after ‘EXP’. The expiry date refers to the last day of that month.
Keep the inhaler inside the sealed tray in order to protect from moisture and only remove immediately before first use. Once the tray is opened, the inhaler can 
be used for up to 6 weeks, starting from the date of opening the tray. Write the date the inhaler should be thrown away on the label in the space provided. The 
date should be added as soon as the inhaler has been removed from the tray.
Do not store above 30°C.
If stored in a refrigerator, allow the inhaler to return to room temperature for at least an hour before use. 
Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to dispose of medicines no longer required. This will help to 
protect the environment.
6. Contents of the pack and other information
What ANORO ELLIPTA contains
The active substances are umeclidinium bromide and vilanterol.
Each single inhalation provides a delivered dose (the dose leaving the mouthpiece) of 65 micrograms umeclidinium bromide equivalent to 55 micrograms of 
umeclidinium and 22 micrograms of vilanterol (as trifenatate). This corresponds to a pre-dispensed dose of 74.2 micrograms umeclidinium bromide equivalent 
to 62.5 micrograms umeclidinium and 25 micrograms vilanterol (as trifenatate).
The other ingredients are lactose monohydrate (see section 2 under ‘ANORO ELLIPTA contains lactose’) and magnesium stearate.
What ANORO ELLIPTA looks like and contents of the pack
ANORO ELLIPTA is an inhalation powder, pre-dispensed.
The Ellipta inhaler consists of a light grey plastic body, a red mouthpiece cover and a dose counter. It is packaged in a foil laminate tray with a peelable foil lid. 
The tray contains a desiccant packet, to reduce moisture in the packaging.
The active substances are present as a white powder in separate blisters inside the inhaler. Each inhaler contains either 7 or 30 doses. Multipacks containing 
90 (3 inhalers of 30) doses are also available. Not all pack sizes may be marketed.
Packed by
Pharmaline - Lebanon
Licensed by
GlaxoSmithKline Export Limited - UK
Trademarks are owned by or licensed to the GSK group of companies.
ANORO ELLIPTA was developed in collaboration with Innoviva, Inc.
© 2023 GSK group of companies or its licensor.
To report Product Complaint/s or Adverse Event/s associated with the use of GSK product/s, please contact us via:gulf.safety@gsk.com
This leaflet was last revised in 12/2022

This is a Medicament
- Medicament is a product which affects your health and its consumption contrary to instructions is dangerous for you.
- Follow strictly the doctor’s prescription, the method of use and the instructions of the pharmacist who sold the medicament. 
- The doctor and the pharmacist are the experts in medicines, their benefits and risks. 
- Do not by yourself interrupt the period of treatment prescribed for you. 
- Do not repeat the same prescription without consulting your doctor. 
- Keep all medicaments out of reach of children. 

Package leaflet: Information for the user
ANORO ELLIPTA
62.5 micrograms/25 micrograms 
Inhalation powder, pre-dispensed
umeclidinium/vilanterol

Council of Arab Health Ministers
Union of Arab Pharmacists

Step-by-step instructions
What is the inhaler?
The first time you use ANORO ELLIPTA you do not need to check that the inhaler is working properly; it contains previously measured doses and is ready to use straight 
away.
Your ANORO ELLIPTA inhaler carton contains

The inhaler is packaged in a tray. Don’t open the tray until you are ready to start using your new 
inhaler. When you are ready to use your inhaler, peel back the lid to open the tray. The tray contains a 
desiccant sachet, to reduce moisture. Throw this desiccant sachet away – don’t open, eat or inhale it.

When you take the inhaler out of its tray, it will be in the ‘closed’ position. Don’t open the inhaler until you are ready to inhale a dose 
of medicine. When the tray is opened, write the “Discard by” date on the inhaler
label in the space provided. The “Discard by” date is 6 weeks from the date you open the tray. After this date the inhaler should no longer 
be used. The tray can be discarded after first opening.
The instructions for use of the inhaler provided below can be used for either the 30-dose inhaler (30 day supply) or the 7-dose inhaler (7 
day supply).

1 Read this before you start
        If you open and close the cover without inhaling the medicine, you will lose the dose.
        The lost dose will be securely held inside the inhaler, but it will no longer be available.
It is not possible to accidentally take extra medicine or a double dose in one inhalation.
2 Prepare a dose

        Wait to open the cover until you are ready to inhale your dose. Do not shake the inhaler.

 Slide the cover down until you hear a “click”.
       Your medicine is now ready to be inhaled.
 The dose counter counts down by 1 to confirm.
• If the dose counter does not count down as you hear the “click”, the inhaler will not deliver medicine.
  Take it back to your pharmacist for advice.
3 Inhale your medicine
 While holding the inhaler away from your mouth, breathe out as far as is comfortable.      
       Don’t breathe out into the inhaler.
 Put the mouthpiece between your lips, and close your lips firmly around it. Don’t block the air vent with your fingers.

 Take one long, steady, deep breath in. Hold this breath in for as long as possible (at least 3-4 seconds).
 Remove the inhaler from your mouth.
 Breathe out slowly and gently.

• You may not be able to taste or feel the medicine, even when you are using the inhaler correctly. 
   If you want to clean the mouthpiece, use a dry tissue, before you close the cover.  

4 Close the inhaler

 Slide the cover upwards as far as it will go, 
        to cover the mouthpiece.

يرُجى قراءة كامل محتويات هذه النشرة بعناية قبل البدء في استخدام هذا الدواء �نها تحتوي على معلومات تهمك.
- احتفظ بهذه النشرة، فقد تحتاج إعادة قراءتها لاحقًا.

 -إذا كان لديك أي أسئلة أخرى، يُرجى استشارة طبيبك أو الصيدلي أو الممرضة.
 -تم وصف هذا الدواء لك فقط. لا توصي ا¤خرين باستخدامه ولا تمنحه للغير، فقد يسبب لهم الضرر، حتى لو كانت أعراض المرض لديهم هي نفسها التي تظهر لديك.

- إذا عانيت من أي أعراض جانبية، استشر طبيبك أو الصيدلي. يتضمن هذا أي أعراض جانبية محتملة غير مدرجة في هذه النشرة. انظر القسم ٤.
محتويات هذه النشرة:

١. ما هو أنورو إليبتا وما هي دواعي استخدامه
٢. ما تحتاج إلى معرفته قبل استخدام أنورو إليبتا

٣. كيفية استخدام أنورو إليبتا
٤. ا¤عراض الجانبية المحتملة

٥. كيفية تخرين أنورو إليبتا
٦. محتويات العبوة ومعلومات أخرى

تعليمات مفصلة خطوة بخطوة
١. ما هو أنورو إليبتا وما هي دواعي استخدامه 

ما هو أنورو إليبتا
يحتوي أنورو إليبتا على مادتين فعالتين وهما مادة بروميد اليوميكليدينيوم ومادة فيلانتيرول. تنتمي هاتان المادتان إلى مجموعة من ا¤دوية تسمى موسعات الشعب الهوائية.

ما هي دواعي استخدام أنورو إليبتا
يستخدم أنورو إليبتا لعلاج مرض الانسداد الرئوي المزمن لدى البالغين. مرض الانسداد الرئوي المزمن هو حالة طويلة ا¤مد تتميز بصعوبات في التنفس تزداد سوءًا ببطء.

في مرض الانسداد الرئوي المزمن، تنقبض العضلات حول الشعب الهوائية. يعمل هذا الدواء على ارتخاء هذه العضلات في الرئتين، مما يسهل عملية دخول الهواء إلى الرئتين 
وخروجه منهما. في حال استخدامه بانتظام، يمكن أن يساعد في التحكم في صعوبات التنفس وتقليل تأثيرات مرض الانسداد الرئوي المزمن على حياتك اليومية.

           لا ينبغي استخدام أنورو إليبتا لتخفيف نوبة مفاجئة من ضيق التنفس أو الصفير. إذا تعرضت لنوبة من هذا النوع، يجب عليك استخدام بخاخ سريع المفعول (مثل  سالبوتامول).  
          إذا لم يكن لديك بخاخ سريع المفعول اتصل بطبيبك.

٢. ما تحتاج إلى معرفته قبل استخدام أنورو إليبتا
لا تستخدم أنورو إليبتا في الحالات التالية:

• إذا كان لديك حساسية من مادة يوميكليدينيوم أو مادة فيلانتيرول أو أي من المكونات ا¤خرى لهذا الدواء (المذكورة في القسم ٦).
⇐ إذا كنت تعتقد أن ما سبق ينطبق عليك، فلا تستخدم هذا الدواء حتى تتأكد من طبيبك.

التحذيرات و الاحتياطات
استشر طبيبك قبل استخدام هذا الدواء في الحالات التالية:
- إذا كنت تعاني من الربو (لا تستخدم أنورو إليبتا لعلاج الربو)

- إذا كنت تعاني من مشاكل في القلب أو ارتفاع في ضغط الدم
- إذا كانت لديك مشكلة في العين تسمى الجلوكوما ضيق الزاوية

- إذا كان لديك تضخم في البروستاتا، أو صعوبة في التبول أو انسداد في المثانة
- إذا كنت تعاني من الصرع

- إذا كان لديك مشاكل في الغدة الدرقية
- إذا كنت مصابًا بداء السكري

- إذا كان لديك مشاكل خطيرة في الكبد
⇐ استشر طبيبك إذا كنت تعتقد أن أي من هذه ا¤عراض تنطبق عليك.

صعوبات في التنفس فور الاستخدام
إذا شعرت بضيق في الصدر أو سعال أو صفير أو ضيق تنفس فورًا بعد استخدام جهاز الاستنشاق أنورو إليبتا:

⇐توقف عن استخدام هذا الدواء واطلب المساعدة الطبية على الفور، فربما قد تكون لديك حالة خطيرة تسمى التشنج القصبي المتناقض.
مشاكل في العين أثناء العلاج باستخدام أنورو إليبتا

إذا شعرت بألم في العين أو انزعاج أو تشوش مؤقت في الرؤية أو هالات بصرية أو صور ملونة مقترنة باحمرار في العين أثناء العلاج باستخدام أنورو إليبتا:
⇐توقف عن استخدام هذا الدواء واطلب المساعدة الطبية على الفور، فقد تكون هذه علامات نوبة حادة من الجلوكوما الضيق الزاوية.

ا�طفال والمراهقون
لا تعطي هذا الدواء ل·طفال أو المراهقين الذين تقل أعمارهم عن ١٨ عامًا.

ا�دوية ا�خرى وأنورو إليبتا
أخبر طبيبك أو الصيدلي إذا كنت تتناول أو تناولت مؤخرًا أو قد تتناول أي دواء آخر، إذا لم تكن متأكدًا من مكونات الدواء الذي تناولته، استشر طبيبك أو الصيدلي.

قد تؤثر بعض ا¤دوية على آلية عمل هذا الدواء، أو تزيد من احتمال تعرضك ¤عراض جانبية. وتشمل هذه ا¤دوية ما يلي:
• أدوية تسمى حاصرات بيتا (مثل بروبرانولول) لعلاج ارتفاع ضغط الدم أو مشاكل القلب ا¤خرى

• كيتوكونازول أو إيتراكونازول لعلاج الالتهابات الفطرية
• كلاريثروميسين أو تيليثروميسين لعلاج الالتهابات البكتيرية

• ريتونافير لعلاج عدوى فيروس العوز المناعي البشري
• ا¤دوية التي تخفض كمية البوتاسيوم في الدم، مثل بعض مدرات البول (أقراص الماء) أو بعض ا¤دوية المستخدمة لعلاج الربو (مثل الميثيل زانتين أو الستيرويدات)

• أدوية أخرى طويلة المفعول مشابهة لهذا الدواء تستخدم لعلاج مشاكل التنفس، على سبيل المثال تيوتروبيوم، وإنداكاتيرول. لا تستخدم أنورو إلبيتا إذا كنت تستخدم هذه ا¤دوية 
بالفعل.

⇐ أخبر طبيبك أو الصيدلي إذا كنت تتناول أيًا من هذه ا¤دوية.
الحمل  والرضاعة الطبيعية

إذا كنت حاملاً أو ترضعين طفلك رضاعة طبيعية، أو إن كنت تظنين أنك قد تكونين حاملاً أو تخططين Íنجاب طفل، استشيري طبيبك قبل تناول هذا الدواء. لا تستخدمي هذا 
الدواء إذا كنت حاملاً مالم يخبرك طبيبك بأنه يمكنك ذلك.

من غير المعروف ما إذا كانت مكونات أنورو إليبتا يمكن أن تنتقل إلى حليب الثدي. إذا كنت ترضعين طفلك رضاعة طبيعية، يجب عليك مراجعة طبيبك قبل استخدام أنورو إليبتا. 
لا تستخدمي هذا الدواء إذا كنت ترضعين طفلك رضاعة طبيعية مالم يخبرك طبيبك بأنه يمكنك ذلك.

التأثير على القدرة على القيادة واستخدام ا½لات
من غير المحتمل أن يؤثر أنورو إليبتا على قدرتك على القيادة أو استخدام اÐلات.

يحتوي أنورو إليبتا على اللاكتوز
إذا أخبرك طبيبك أنك تعاني من عدم تحمل بعض السكريات، استشر طبيبك قبل استخدام هذا الدواء.

٣. كيفية استخدام أنورو  إليبتا  
استخدم دائمًا هذا الدواء حسب تعليمات الطبيب. استشر طبيبك أو الصيدلي إذا كنت غير متأكد.

الجرعة الموصى بها هي استنشاق واحد يوميًا في نفس الوقت من اليوم. لا تحتاج إلى الاستنشاق أكثر من مرة واحدة في اليوم ¤ن تأثير هذا الدواء يستمر لمدة ٢٤ ساعة.
لا تستخدم أكثر من الجرعة التي ينصحك بها الطبيب.

استخدم أنورو إليبتا بانتظام
من المهم جدًا أن تستخدم أنورو إليبتا كل يوم، وفقًا لتعليمات طبيبك. سيساعدك ذلك على التخلص من ا¤عراض طوال النهار والليل.

لا ينبغي استخدام أنورو إليبتا لتخفيف نوبة مفاجئة من ضيق التنفس أو الصفير. إذا تعرضت لهذا النوع من النوبات، يجب عليك استخدام بخاخ سريع المفعول (مثل سالبوتامول).
كيفية استخدام البخاخ

انظر "تعليمات مفصلة خطوة بخطوة" في هذه النشرة للحصول على معلومات كاملة.
أنورو إليبتا للاستخدام عن طريق الاستنشاق. لاستخدام أنورو إليبتا، استنشقه في رئتيك عن طريق الفم باستخدام بخاخ إليبتا.

إذا لم تتحسن أعراضك
إذا لم تتحسن أعراض مرض الانسداد الرئوي المزمن (ضيق التنفس، والصفير، والسعال) أو تفاقمت، أو إذا كنت تستخدم بخاخ سريع المفعول في كثير من ا¤حيان:

⇐ اتصل بطبيبك في أقرب وقت ممكن.
في حال استخدمت جرعة زائدة من أنورو إليبتا

إذا استخدمت جرعة زائدة من هذا الدواء عن طريق الخطأ، استشر طبيبك أو الصيدلي على الفور حيث قد تحتاج إلى رعاية طبية. إذا أمكن، أعرض عليهم البخاخ أو العبوة أو هذه 
النشرة. قد تلاحظ أن قلبك ينبض بشكل أسرع من المعتاد، أو تشعر بالاهتزاز، أو لديك اضطرابات بصرية، أو جفاف الفم، أو صداع.

إذا نسيت استخدام جرعة أنورو إليبتا
لا تستنشق جرعة إضافية لتعويض الجرعة المنسية. فقط قم باستنشاق جرعتك التالية في الوقت المعتاد. إذا شعرت بأعراض صفير أو عدم القدرة على التنفس، استخدم بخاخ 

سريع المفعول (مثل السالبوتامول)، ثم اطلب المشورة الطبية.
إذا توقفت عن استخدام أنورو إليبتا

استخدم هذا الدواء طالما يوصي طبيبك باستخدامه. سيكون هذا الدواء فعال فقط طالما أنك تستخدمه. لا تتوقف إلا إذا نصحك طبيبك بذلك، حتى إذا كنت تشعر بتحسن، فقد 
تزداد ا¤عراض سوءًا.

إذا كان لديك أي أسئلة أخرى بخصوص استخدام هذا الدواء، اسأل طبيبك أو الصيدلي أو الممرضة.
٤. ا�عراض الجانبية المحتملة

مثل جميع ا¤دوية ، يمكن أن يسبب هذا الدواء أعراضا جانبية، على الرغم من أنها لا تحدث للجميع.
ردود الفعل التحسسية

إذا كان لديك أي من ا¤عراض التالية بعد تناول أنورو إليبتا، توقف عن استخدام هذا الدواء وأخبر طبيبك على الفور.
أعراض جانبية غير شائعة (قد تظهر على ١ من كل ١٠٠ شخص):

• طفح جلدي (خلايا النحل) أو احمرار
أعراض جانبية نادرة (قد تظهر على ١ من بين ١٠٠٠ شخص):
• تورم، في بعض ا¤حيان في الوجه أو الفم (وذمة وعائية)
• الشعور بالصفير الشديد أو السعال أو صعوبة التنفس

• الشعور بالوهن المفاجئ أو خفة الرأس (الذي قد يؤدي إلى السقوط أو فقدان الوعي)
صعوبات في التنفس فور استخدام الدواء

من النادر حدوث صعوبات في التنفس فور استخدام أنورو إليبتا. إذا كنت تعاني من ضيق في الصدر أو سعال أو صفير أو ضيق تنفس فورًا بعد استخدام هذا الدواء:
⇐ توقف عن استخدام هذا الدواء واطلب المساعدة الطبية على الفور، حيث قد تكون مصاب بحالة خطيرة تسمى التشنج القصبي المتناقض.

أعراض جانبية أخرى 
شائعة

(قد تظهر على ما يصل إلى ١ من كل١٠  أشخاص)
•  التبول المؤلم والمتكرر (قد تكون علامة لالتهاب المسالك البولية)

• التهاب الحلق وسيلان ا¤نف معًا
•  التهاب الحلق

•  الشعور بالضغط أو ا¤لم في الخدين والجبهة (قد تكون علامات لالتهاب الجيوب ا¤نفية)
•  صداع 
•  سعال

•  ألم وتهيج في الجزء الخلفي من الفم والحلق
•  إمساك

•  جفاف في الفم 
•  إصابة المجاري التنفسية العلوية.

غير شائعة
(قد تظهر على ما يصل إلى١  من كل١٠٠  شخص)

• عدم انتظام ضربات القلب
• سرعة ضربات القلب

• الشعور بضربات القلب (الخفقان)
• طفح جلدي

• تشنجات العضلات
• رعشه

• اضطراب في حاسة التذوق
• بحة في الصوت.

نادرة
(قد تظهر على ما يصل إلى ١ من كل ١٠٠٠ شخص)

• عدم وضوح الرؤية
• ارتفاع في ضغط العين

• انخفاض في الرؤية أو ألم في العين (علامات محتملة للجلوكوما).
• صعوبة وألم عند التبول - قد تكون هذه علامات على انسداد المثانة أو احتباس البول 

غير  معروفة
(لا يمكن تقدير تكرارها من البيانات المتاحة)

• دوار.
 ٥. كيفية حفظ أنورو إليبتا

يحفظ هذا الدواء بعيدا عن مرأى ومتناول ا¤طفال.
لا تستخدم هذا الدواء بعد تاريخ انتهاء الصلاحية المذكور على العبوة الكرتون، العلبة المعدنية أو البخاخ بعد كلمة.(EXP)  يشير تاريخ انتهاء الصلاحية إلى اليوم ا¤خير من ذلك 

الشهر.
احفظ البخاخ داخل العلبة المحكمة الغلق لحمايته من الرطوبة وأخرجه قبل الاستخدام ا¤ول مباشرة. بمجرد فتح العلبة، يمكن استخدام البخاخ لمدة تصل إلى ٦ أسابيع، بدءًا من 

تاريخ فتح العلبة. اكتب التاريخ الذي يجب فيه التخلص من البخاخ على الملصق المخصص لذلك. يجب إضافة التاريخ بمجرد استخراج البخاخ من العلبة.
يحفظ في درجة حرارة لا تزيد عن٣٠ درجة مئوية.

إذا تم حفظ البخاخ في الثلاجة، دعه حتى يعود إلى درجة حرارة الغرفة لمدة ساعة على ا¤قل قبل الاستخدام.
لا تتخلص من أي أدوية عن طريق مياه الصرف الصحي أو النفايات المنزلية. اسأل الصيدلي عن كيفية التخلص من ا¤دوية التي لم تعد تستخدمها. من شأن هذه التدابير أن تساهم 

في حماية البيئة.
٦. محتويات العبوة  ومعلومات أخرى

محتويات أنورو إليبتا 
المواد الفعالة هي بروميد يوميكليدينيوم و فيلانتيرول.

تحتوي كل جرعة استنشاق يتم الحصول عليها (الجرعة التي تغادر القطعة الفموية) ٦٥ ميكروجرام من  بروميد يوميكليدينيوم بما يعادل ٥٥ ميكروجرام من  يوميكليدينيوم و٢٢ 
ميكروجرام من فيلانتيرول(في شكل ثلاثي الفيناتات).  ويتوافق ذلك مع جرعة مُعدة مسبقÝ تحتوي على ٧٤,٢ ميكروجرام من بروميد يوميكليدينيوم  تعادل ٦٢,٥ ميكروجرام من 

يوميكليدينيوم و٢٥ ميكروجرام من فيلانتيرول(في شكل ثلاثي الفيناتات).
المكونات ا¤خرى هي اللاكتوز أحادي اÍماهة (انظر القسم ٢ تحت عنوان " يحتوي أنورو إليبتا على اللاكتوز") وستيرات المغنيسيوم.

كيف يبدو أنورو إليبتا ومحتويات العبوة
أنورو إليبتا هو مسحوق للاستنشاق، مُعد مسبقًا.

يتكون بخاخ إليبتا من جسم بلاستيكي رمادي فاتح وغطاء فموي أحمر وعداد جرعات. يتم تعبئتها في علبة معدنية مع غطاء معدن قابل للنزع. تحتوي العلبة على كيس به مادة 
مجففة لتقليل الرطوبة في العبوة.

توجد المواد الفعالة كمسحوق أبيض داخل فقاعات منفصلة داخل البخاخ. يحتوي كل بخاخ إما على ٧ أو ٣٠ جرعة. تتوفر أيضًا عبوات متعددة تحتوي على٩٠ جرعة (٣ أجهزة استنشاق 
كل منها يحتوي على ٣٠ جرعة). قد لا تتوفر جميع أحجام العبوات في السوق.

GlaxoSmithKline Export Limited, UK توضيب شركة فارمالين ش.م.ل-لبنان بإجازة من
GSK العلامات التجارية مملوكة أو مرخص بها لمجموعة شركات

Innoviva, Inc وقد تم تطويرأنـورو إليبتا بالتعاون مع شركة
حقوق الطبع © لعام ٢٠٢٣ محفوظة لمجموعة شركات GSK أو الجهات المرخص لها. 

gulf.safety@gsk.com  :يرجى الاتصال بنا عبر ،GSK بلاغ عن الشكاوى أو ا¤حداث السلبية المرتبطة باستخدام منتج أو منتجاتâل
تمت آخر مراجعة لهذه النشرة في ١٢/ ٢٠٢٢

نشرة المنتَج: معلومات للمستخدم
أنورو إليبتا 

٦٢,٥ / ٢٥ ميكروجرام
 مسحوق استنشاق، مُعد مسبقًا

يوميكليدينيوم / فيلانتيرول

إن هذا دواء
- الدواء مستحضر يؤثر على صحتك و استهلاكه خلافÝ للتعليمات يعرضك للخطر.

- اتبع بدقة وصفة الطبيب وطريقة الاستعمال المنصوص عليها وتعليمات الصيدلي الذى صرفها لك.
- إن الطبيب والصيدلي هما الخبيران فى الدواء و بنفعه و ضرره.

- لا تقطع مدة العلاج المحددة لك من تلقاء نفسك.
- لا تكرر صرف الدواء بدون استشارة الطبيب.

- لا تترك ا¤دوية فى متناول أيدى ا¤طفال.
مجلس وزراء الصحة العرب، اتحاد الصيادلة العرب.

تعليمات مفصلة خطوة بخطوة
ما هو البخاخ؟

في المرة ا¤ولى التي تستخدم فيها أنورو إليبتا، لا تحتاج إلى التحقق من أن البخاخ يعمل بشكل صحيح؛ أنه يحتوي على جرعات تم قياسها مسبقًا وهو جاهز للاستخدام على الفور.
تحتوي علبة بخاخ أنورو إليبتا الكرتون على ما يلي: 

يوضع البخاخ داخل علبة. لا تفتح العلبة إلا قبل استخدام البخاخ الجديد مباشرة. عندما تكون مستعدًا لاستخدام البخاخ قم برفع الغطاء لفتح العلبة. تحتوي العلبة على 
كيس به مادة مجففة لتقليل الرطوبة. تخلص من كيس المجفف هذا- لا تفتحه أو تتذوقه أو تستنشقه.

عندما تخرج البخاخ من علبته، فسيكون في وضع "مغلق". لا تفتح البخاخ حتى تكون مستعدًا لاستنشاق جرعة من الدواء. عند فتح العلبة، اكتب تاريخ "التخلص من 
البخاخ" على الملصق الذي على البخاخ في المكان المخصص لذلك. تاريخ "التخلص من البخاخ" هو ٦ أسابيع من تاريخ فتح العبوة. لا يمكن استخدام البخاخ بعد هذا التاريخ. 

يمكن التخلص من العلبة بعد الفتح ¤ول مرة.
يمكن استخدام تعليمات استخدام البخاخ الواردة أدناه لبخاخ به ٣٠ جرعة (تكفي ٣٠ يومًا) أو بخاخ به ٧ جرعات (تكفي ٧ أيام).

١ تفضل بقراءة هذا قبل بدء الاستعمال
             إذا فتحت الغطاء وأغلقته بدون استنشاق الدواء، فسوف تفقد الجرعة.

              سوف يتم احتجاز الجرعة المفقودة داخل البخاخ بشكل آمن، إلا أنها لن تعد متوفرة للاستنشاق.
             ومن غير المحتمل أن تأخذ دواءً إضافيًا أو جرعة مزدوجة عن غير قصد في استنشاقة واحدة.

٢ تحضير الجرعة

انتظر لفتح الغطاء حتى تصبح جاهزًا �خذ جرعتك. لا ترجّ البخاخ.
 أزحِ الغطاء �سفل تمامًا حتى تسمع صوت "طقطقة".

واÐن أصبح المستحضر الدوائي الخاص بك جاهزًا للاستنشاق.
سيقلّل عداد الجرعات رقم الجرعة بمقدار ١ للتأكيد.

• إذا لم يقلّل عداد الجرعات رقم الجرعة عند سماعك صوت "طقطقة"، 
ل جرعة الدواء.  فإن البخاخ لن يوصِّ
لذا أعده إلى الصيدلي لطلب المشورة.

٣ استنشاق الدواء الخاص بك
 أثناء إمساك البخاخ بعيدًا عن فمك، أخرج زفير بقدر ما هو مريح. 

         ولكن مع عدم الزفير داخل البخاخ.
 ضع القطعة الفموية بين شفتيك، وأغلق شفتيك حولها بإحكام.

          لا تُعيق فتحة الهواء بأصابعك.

٤ إغلاق البخاخ

 خذ شهيقًا طويلاً وثابتًا وعميقًا. واحتجز هذا النَفَس ¤طول فترة ممكنة (٣-٤ ثوانٍ على ا¤قل).
 أخرج البخاخ من فمك.

 اطرد النَفَس ببطء وبلطف.

• ربما لا تتمكن من تذوق الدواء أو الشعور به، حتى مع استخدامك البخاخ بطريقة صحيحة.
إذا أردت تنظيف القطعة الفموية، فاستخدم منديلاً ورقيًا جافًا قبل أن تغلق الغطاء.

 أزِح الغطاء إلى أعلى إلى أبعد مسافة ممكنة لتغطية  
         القطعة الفموية.


